



1826 Kramer Lane, Suite M  
 Austin, Texas 78758  
 p | 512-926-6650  
 f | 512-833-5058  
 kleinfelder.com

**To:** Yarrington Road Materials  
 Attn.: Mr. Rick Coleman  
 P.O. Box 967  
 Kyle, Texas 78640

**Project:** 2013 Yarrington Road QA

**Project No.:** 110038  
**Date:** 4-09-13  
**Control No.:** 040914 A

**REPORT OF:** Sieve Analysis  
**TEST METHOD:** TEX 401A  
**LAB ID NUMBER:** G-3476  
**MATERIAL DESCRIPTION:** 1" Crushed Gravel  
**MATERIAL SOURCE:** Plant  
**SAMPLED BY:** Client  
**DATE SAMPLED:** 4-04-13  
**TEST PERFORMED BY:** D. Potteiger, ACI #01147441  
**RESULTS:**

Sieve Size	Percent Passing	TxDOT Item 421, Grade 4	TxDOT Item 421, Grade 5
		and ASTM C-33, Grade 57	and ASTM C-33, Grade 67
1 1/2"	100	100	--
1"	100	95-100	100
3/4"	86.1	--	90-100**
1/2"	32.8	25-60	--
3/8"	14.9	--	20-55**
#4	1.0	0-10	0-10
#8	0.7	0-5	0-5

\*\*Result falls outside specification limits.

1-Above

Report Reviewed by: *[Signature]*

*[Signature]*  
 Barry Siler, C.E.T.

Pursuant to applicable building codes, the results presented in this report are for the exclusive use of the client and the registered design professional in responsible charge. The results apply only to the samples tested. If changes to the specifications were made and not communicated to Kleinfelder, Kleinfelder assumes no responsibility for statements (meets/does not meet), if provided. If the samples tested were sampled and/or transported to our laboratory by parties other than Kleinfelder staff, this report makes no representation of whether the samples are representative of the material onsite.